
POS NO. SPARE PART DESCRIPTION PCS. PR0DUCT NO.

                                   G-1045

13

14

15

16

17

1 4

42

3

4

5

6

7

8

9

10

11

12

9903289

2803.92

2040.53

MODULE 2X3/4 NPT

SCREW M4x16 8 9903370

SCREW M8x30

1

O-RING SEAL 40x2.5 2 9916332

PLUG 1 2803.49

BODY SUPPORT

CAP G3/8” 2 2040.62

O-RING SEAL 13,3x2,4 1 9916110

SCREW M8x16 6 9903290

SEAL Ø99 1 2040.56

COVER 1 2040.54

RING Ø130/106x6 1 2040.55

STICKER 1 2040.60

ASSEMBLY ANCHOR 4 9903291

SCREW M6x80 4 9903292

WASHER 6,4/18 4 9904006

HOSE ENDING 1 2040.59


